Generalized Anxiety Disorder

A

Treatment Algorithm

Has the patient been previously treated for
GAD with a SSRI or SNRI?

L

Why did the Initiate SSRI or SNRI
patient discontinue Loss to follow-up ) el Fs s
treatment? Start new trial mel- | adyised, either alone or with
medication
p N » See Treatment of GAD with
. Trial treatment Psychothera
Not effective or . . . (Consider 7-14 days of
not tolerated » Trial SSRI if treatment-naive or already diazepam or lorazepam for
tried SNRI
‘ » Trial SNRI if already tried SSRI _extreme symptoms.) )
» Trial at least 3 SSRI/SNRIs
» Go to GAD Treatment-resistant Algorithm : Not
after 3 failed treatments tolerated
» May also try imipramine 10 mg/d, titrating
to 100-300 mg/d
(Reconsider GAD diagnosis or comorbid diagnosis
if no response to treatment.)

are gone. Follow up in 4 weeks
\_ J

Note: Treatment discontinuation following more

than 6 months of continuous use should be

gradual, with dosage reduction over at least 3 No
)

\ J e p
Ve N\ Titrate to target dose
C_ontmu.e for at least 6—12 months, and Titrate dose up every week
discontinue only after almost all symptoms (> 2 weeks in older adults)

to 6 months, while monitoring for withdrawal

syndromes and return of GAD symptoms.
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Is there a clinically
meaningful improvement in

Yes symptoms and function?

-
Starting dose (target dose): e

» Escitalopram 5-10 mg/d (10-20 mg/d)
» Sertraline 25 mg/d (50-200 mg/d)
» Duloxetine 30 mg/d (60-120 mg/d)

Do not increase dose more than:

» Escitalopram 10 mg/d weekly
» Sertraline 50 mg/d weekly

» Venlafaxine ER 37.5 mg/d
(75-225 mg/d)
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» Duloxetine 30 mg/d weekly
» Venlafaxine ER 75 mg/d weekly
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https://www.oregon.gov/oha/HPA/DSI-Pharmacy/MHCAGDocs/Treatment-of-GAD-with-Psychotherapy.pdf
https://www.oregon.gov/oha/HPA/DSI-Pharmacy/MHCAGDocs/Treatment-of-GAD-with-Psychotherapy.pdf
https://sharedsystems.dhsoha.state.or.us/DHSForms/Served/LE-361050.pdf

